ct

Skl AN Y




EPAIR PARTS LIST FOR MODEL 566109 - 48" SNOW BLADE

EF. | PART |QTY.[DESCRIPTION REF. | PART |QTY.| DESCRIPTION

0. | NO. NO. | NO. '

1 |332440 | 1 |Blade 48" 38 | 332481 | 1 | Rod, Blade Pivot

2 | 332441 } 1 |Wear Plate 48" 39 | 332482 | 1 | Assly Lift Handle Tube

3 332443 | 1 Reinforcement Plate Ass'y 42 | 332536 | 2 | Angle Lock Bar

4 | 332444 | 10 [Bolt, Carriage 5/16-18 x 3/4" 43 | 332485 | 1 | Spring Mount Rod

5 332446 2 BOlt, Carriage 5/1 6-18 x 1" 44 332489 2 Palnut, 3/8"

6 | 332447 1 12 |Nut, Hex Lock 5/16-18 45 | 332486 | 3 | Cotter Pin 1/8" x 1-1/4"

7 | 332448 | 4 |Washer, 5/16" 46 | 332537 | 1 | Angle Lock Spring

8 332449 | 2 |Skid Shoe 47 | 332538 | 2 | Cable End Fitting

9 |332451 | 1 |Brace, Cross 48 | 332487 | 1 | Grip, Plastic

10 332453 | 1 |Ass'y channel Sub 49 | 332488 | 1 | Handle, Grip 3/4*
111332457 1 1 |Nut, Hex Lock 1/2-13 50 | 332490 | 4 | Hex Jam Nut5/16 Thread
12 1332532 | 1 Bolt, Special Pivot 51 332491 | 1 Spacer

13 | 332460 [ 1 |Washer, Flat 7/16" 52 | 332539 | 1 | Hex Bolt, 5/16-18 x 1-1/2"
14 | 332461 | 1 |Plate, Pivot7 Ga. 53 | 332447 [ 1 | Hex Lock Nut 5/16-18 Thread
15 | 332462 | 1 |Bracket, Spring Mt. 54 | 332493 [ 1 | Cable Mount Bracket

17 1332464 | 1 |ShaftPivot 55 | 332540 | 1 | Hex Bolt 1/4-20 x 1-1/4"

19 1332533 | 1 |Spring, Blade Adjust 56 | 332495 | 3 | Hex Lock Nut 1/4-20 Thread
20 |332534 | 1 |Bolt, Hex 3/8-16 x 3-1/2" 57 | 332496 | 2 | Carriage Bolt 3/8-16 x 1-1/4"
21 | 332465 | 2 |Nut, Hex 3/8-16 59 | 332497 | 1 | Pivot channel shaft

22 1332466 | 1 |Plastic Cap 60 | 332498 | 1 | Lift Link Ass'y

23 1332467 | 1 |Control Cable Ass'y 62 | 332541 | 4 | Bolt, Hex 3/8-16 x 3/4"

24 | 332468 | 1 |Release Grip Ass'y 63 | 332542 | 16 | Hex Bolt 3/8-16 x 1"

25 | 332469 | 4 Pin, Hairpin Small 3/32" 64 | 332543 | 2 Hex Bolt 3/8-16 x 2"

26 | 332470 | 2 |Spacer, .28IDx 1" 66 | 332499 | 22 | Hex Lock Nut 3/8-16 Thread
27 1332471 | 1 Lift Handle Rod Ass'y 67 | 332500 | 22 | Lock Washer 3/8"

29 | 332535 | 1 Extension Spring 68 | 332501 | 2 Plastic Tie

30 332473 1 Pivot SUppOI’t Bracket 69 332502 1 Washer

31 | 332474 | 1 |Plate, Pivot Support 70 | 332503 | 4 | Spacer, 1/2"IDx 1" OD

32 1332475 | 1 |Frame Pivot Support (RH) 71 | 332544 | 1 | Bolt, Hex 1/4-20 x 3-1/4" Lg. Gr 5
33 332476 | 1 Frame Pivot Support (LH) 72 | 332504 | 1 1/4* x 1" Spring Pin

34 332477 | 1 Bracket, Frame (RH) 73 | 332505 | 1 Owners Manual

35 332478 | 1 Bracket, Frame (LH)

36 | 332479 | 1 Brace, Tube (RH)

37 332480 | 1 Brace Tube (LH)

13




